

Care Ibuprofen for Children Oral Suspension



Category

Infants and Babies,
Analgesics

Manufacturer

THORNTON & ROSS LTD

Pack size

100ml

RRP

£3.89

Legal Status

(GSL)

Uses

For reduction of fever (including post-immunisation fever) and relief of mild to moderate pain such as headache, sore throat, teething pain and toothache, cold and flu symptoms, minor aches and sprains.

Format and Ingredients

Liquid containing in 5ml:

Ibuprofen 100mg,

Dosage

Children 8-12 years: two 5ml spoonfuls 3 to 4 times a day. 3-7 years: one 5ml spoonful 3 to 4 times a day. 1-2 years: one 2.5ml spoonful 3 to 4 times a day.

Infants 6 months to 1 year: one 2.5ml spoonful 3 times a day. Under 6 months not recommended. Post-immunisation fever: 2.5ml followed by another 2.5ml dose 6 hours later. No more than 2 doses in 24 hours.